“ RIVAL

POWERSPORTS

Polaris /| RZR 10(

No: 44474451
Brend: Polaris
Model: RZR 1000
Year: 2016~
Material: Al -4 mm
Content
1. BUMPE s avissmvsnmimsvwmmmaniais 1 pe 14.Bolt MBx25......ccovwvvuinins 15 pc
2. Plate 1.cmamemnsosvsimns 1ipe 15. Bolt M8X35...uvvviwnsans 2 pc
FaPlatei2.c e vnemrmmen 2pc 16.Bolt M10x25; .-z 2 pc
4. Plate Buanmsmmammmanmny 1:pe 17 Bolt M10X80:: s 2 pc
5. Front arm guards................. 2 pc 18. Washer 8 big.................. 8 pc
6. Insert nut M10.............cceee. 2 pc 19. Washer 10 big................ 2 pc
7. SPACET....ceviieiiieaeiiie e 2 pc 20. Washer 10 ......cccceeeeennn. 2 pc
8. Bracket.......cccoeviiiiiiiieee. 1 pc 21. Countersunk washer 6... 16 pc
9. Insert nut M10....................... 2 pc 22. Countersunk washer 8... 9 pc
10. Insert nut M8.................... 7 pc 23. Screw M6x20.................. 2 pc
11. Bracket........ccccoeeeeeeiiniinne . 4 pc 24. Washer 6 big.................. 2 pc
12 Brackel....ommmmmmavmonss 4 pc
{ECIN =161 1Y 55 o2 A————— 16 pc
Installation Instructions

1. Putquad onits side. Remove original plastic guards. 6. Fix front arm guards 5 to brackets 12 and to insert nuts 10 with bolts 14, 15 and

2. Cut thread M6 in original apertures without thread. Mount bracket 11 with original washers 18,22.
bolts. Mount plates 3 to brackets 11, to insert nuts 10 and to original threaded apertures 7. Tighten all screws.

with bolts 13, 14 and washers 18, 21, 22.
3. Mount plate 2 to insert nuts 9, 10 with bolts 14, 16 and washers 20, 22. Fix bracket 8
to the frontend of plates 2.
4. Fix plate 1 to mounted bracket 8 and to insert nuts 6 with bolts 14, 17 and washers 19,
22 through spacers 7.
5. Fix plate 4 to original threaded apertures with bolts 13, screws 23 and
washers 21, 24.

RIVAL4X4USA.COM




“ RIVAL

POWERSPORTS

&

S-10, S-13

BUMPER

Al

FRONT REDUCER GUARD

Bolt M8x25 - 1 pcs.

Bolt M10x25 - 2 pcs.
Washer 10 big - 2 pcs.
Countersunk washer 8 - 1 pc.
Insert nut M8 - 1 pc.
9.Insert nut M10 - 2 pcs.

Bolt M8x25 - 2 pcs.

Bolt M10x80 - 2 pcs.
Washer 10 - 2 pcs.
Countersunk washer 8 - 2 pcs.
6.Insert nut M10 - 2 pcs.
Spacer - 2 pcs.

TOOLS REQUIRED

rd

SCREW FORCE

@ M6-10 Nm @ M8-30 Nm MlO-SO Nm

S-4, S-5

&l

FRONT ARM GUARDS ENGINE BLOCK GUARD

B

K3

Bolt M8x25 - 4 pcs.

Bolt M8x35 - 2 pcs.

Washer 8 big - 4 pcs.
Countersunk washer 6 - 2 pcs.
Insert nut M8 - 2 pcs.

-

R

[

Bolt M8x25 - 8 pcs.

Bolt M6x20 - 8 pcs.

Washer 8 big - 4 pcs.
Countersunk washer 6 - 8 pcs.
Countersunk washer 8 - 4 pcs.
Insert nut M8 - 4 pcs.

BACK REDUCER GUARD

=

X1

Bolt M6x20 - 8 pcs.
Screw M6x20 - 2 pcs

Washer 6 big - 2 pcs.

Countersunk washer 6 - 8 pcs.

RIVAL4X4USA.COM




	1
	2

